

Test Report 測試報告

Applicant 申請廠商 : Ju Tian Cleantech Co., Ltd.
鉅田潔淨技術股份有限公司
No. 2, Wenxian Rd.,
Nantou City, Nantou County 540,
Taiwan, R.O.C.
南投縣南投市文獻路 2 號

Number 報告號碼 : TWNC00963437
Issue Date 報告發行日期 : Mar 11, 2021

Sample Description 樣品敘述 :

One (1) Pieces of Submitted Sample Said To Be:

壹(一)件所送檢樣品據指(各)為:

Name of Sample : JCPFM©植物纖維餐具

樣品名稱

Country of Origin : Taiwan

原產地

臺灣

Date Sample Received : Mar 03, 2021

樣品收到日期

Date Test Started : Mar 03, 2021

開始測試日期

Test Conducted 測試內容:

Tests were conducted by applicant's request, for details please refer to attached pages.

依據客戶要求執行測試，結果請參考附頁。

Authorized By 審核者:

On behalf of Intertek Testing Services

Taiwan Limited

全國公證檢驗股份有限公司



Matt Wang 王政雄

Director 協理

Signed by 報告簽署人:

Thomas Chou 周世民

Manager 經理



Page 1 of 3



Test Conducted 測試內容 :

Material Identification 材質鑑定

By Fourier Transform-Infrared Spectrometer (FTIR) analysis.

以傅立葉轉換紅外線光譜儀(FTIR)分析。

<u>Test Item 測試項目</u>	<u>Result 結果</u>
	<u>Brown spoon (see arrow)</u>
Polyvinyl Chloride (PVC) 聚氯乙烯	PVC was not detected 未檢測出聚氯乙烯
Polyethylene terephthalate (PET) 聚對苯二甲酸乙二酯	PET was not detected 未檢測出聚對苯二甲酸乙二酯
Polyethylene (PE) 聚乙烯	PE was not detected 未檢測出聚乙烯
Polypropylene (PP) 聚丙烯	PP was not detected 未檢測出聚丙烯
Polystyrene (PS) 聚苯乙烯	PS was not detected 未檢測出聚苯乙烯



Number 報告號碼 : TWNC00963437

Sample photo 樣品照片 :

The tested part is indicated with the red arrow on the sample photo
樣品中紅色箭頭表示實際測試樣品部位



End of Report 結束

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek-twn.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

Reporting Statements of Conformity: Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations and standards, and does not consider measurement uncertainty.



Page 3 of 3

